
WE ARE HERE TO HELP!

WE DO OUR BEST TO INSURE THAT YOUR FURNITURE ARRIVES IN EXCELLENT CONDITION. IN

THE EVENT THAT A PART IS DAMAGED OR MISSING, LINONHOME DECOR WILL BE HAPPY TO
PROVIDE YOU WITH REPLACEMENT PARTS, AT NO CHARGE, WITHIN 30 DAYS OF PURCHASE,

PROVIDING THE PARTS ARE AVAILABLE IN OUR WAREHOUSE AND THE ITEM PURCHASED IS PART

OF OUR CURRENT INVENTORY. IN ORDER TO RECEIVE SPARE PARTS, AT NO CHARGE, YOU MUST
PROVIDE PROOF OF PURCHASE WITHIN 30 DAYS .

IF YOU NEED ASSISTANCE WITH ASSEMBLY OR REPLACEMENT PARTS, PLEASE CALL CUSTOMER

SERVICE, PRIOR TO RETURNING THE ITEM TO THE STORE.

INSTRUCTIONS ON YOUR NEWLY PURCHASED FURNITURE.

OUR OFFICE IS OPEN MONDAY - FRIDAY 9AM - 5PM, EASTERN STANDARD TIME.

OUR TOLL FREE CUSTOMER SERVICE NUMBER IS: 1-800-262-1852.

OR VISIT OUR WEB SITE WWW. LINON.COM TO ORDER SPARE PARTS AND FOR CARE



DESCRIPTIONCODE QTY

TABLE - TOP PANEL

TABLE - FRONT LEFT LEG

TABLE - FRONT RIGHT LEG

TABLE - BACK LEFT LEG

TABLE - SIDE CROSSBAR

TABLE - BACK CROSSBAR

BENCH - FRAME CUSHION

BENCH - LEG

1

2

4

1

2

3

4

5

6

7

8

9

TABLE - BACK RIGHT LEG

2

3

5

4

6

6
7

1

1

1

1

1

1

10

MIRROR 110



Bolt Ø 1/4"x2-3/8"

        (8 pcs)

H1

Boulon Ø 1/4pox2-3/8po

         (8 pièces)

Tornillo Ø 1/4"x2-3/8"

        (8 piezas)

        Spring Washer Ø1/4"

               (16 pcs)

Flat Washer Ø1/4"x19mm

            (16 pcs )

        Rondelle à ressort Ø1/4po

                  (16 pièces)

Rondelle plate Ø1/4pox19mm

           (16 pièces )

        Arandela de resorte Ø1/4"

                 (16 piezas)

Arandela plana Ø1/4"x19mm

           (16 piezas )

Allen Key  4mm

       (1pc)

Clé Allen 4mm

     (1 pièce)

Liave Allen  4mm

       (1 pieza)

Wood Screw Ø4x1-3/4"

           (6 pcs)

Vis à têpe plate Ø4x1-3/4po

               (6 pièces)

Tornillo de cabeza redonda Ø4x1-3/4"

                       (6 piezas)

Round Head Screw Ø3x1/2"

           (4 pcs)

Vis à têpe plate Ø3x1/2po

               (4 pièces)

Tornillo de cabeza redonda Ø3x1/2"

                     (4 piezas)

Mirror Holder

     (2 pcs)

Titulaire miroir

  (2 pièces)

Espejo Holder

  (2 piezas)

Bolt Ø 1/4"x2-1/8"

      (8 pcs)
Boulon Ø 1/4pox2-1/8po

          (8 pièces)

Tornillo Ø 1/4"x2-1/8"

        (8 piezas)

H2 H3

H4 H5 H6

H7 H8



STEP 1:

STEP 2:

Screwdriver not included



Screwdriver not included

Tighten the bottom mirror holders

STEP 3:



STEP 4:

8

Take off fabric from velcro

before assembling legs.

Re-attach fabric with velcro

once legs are fully assembled



WEIGHT LIMIT 275 LBS
POIDS LIMITE : 275 LBS

LÍMITE DE PESO:275 LBS

COMPLETED ASSEMBLY

ASSMBLAGE TERMINÉ

ENSAMBLAJE TERMINADO






